Test report No. ¢ 13274888H-F-R1

Page : 80 of 191
Issued date ¢ April 16, 2020
FCC ID : 2A0JA-PTS
Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.

Shielded Room No.5

Date April 2, 2020

Temperature / Humidity 23 deg. C/40 % RH

Engineer Yutaka Yoshida

Mode GSM

GSM 850 GPRS Low Channel GSM 850 GPRS High Channel

Agilent Spectrim Anahyrer - Swept SA Agitent Spectrum Anatyzer - Swept SA
e F L g Avg Type: RMS

il Vide ~+- Trig RF Burst Hoeg|Hobd: 3001100 w-  Trig: RF Burst HovglHold: 1001100

IFGain:Low Arten: 34 48 Atten: 34 4B

M
10 d8idiv Ref 24.00 dBm I'.J ddicy  Ref 24.00 dBm
Log
% of
1
Center 824.0000 MHz Span 1.000 MHz Center 849.0000 MHz Span 1.000 MHz
#Res BW 5.1 kHz VBW 15 kHz* #Sweep 1.000 5 (1001 pts) #Res BW 5.1 kHz VBW 15 kHz* #Sweep 1.000 5 (1001 pts)
GSM 850 EGPRS Low Channel GSM 850 EGPRS High Channel
= m Type: RMS : Ms Type: RMS
Cae: L0 B Wide ~e-  TrigFres Run Avg|Held: 1001100 Gate: L0 THO: Wde -~ Trig FreaRun AvglHeld: 100/100

IFGain:Low Asten: 34 48 IFGalncl ow Atren: 34 B

'L.c B, Ref 24.00 dBm 1998 Ref 24.00 dBm
a9 g
4o L
!
1
!
¥

[Center 824.0000 MHz Span 1.000 MHz ICenter 849.0000 MHz Span 1.000 MHz
#Res BW 5.1 kHz VBW 15 kHz* #Sweep 1.000 s (1001 plsH #Res BW 5.1 kHz VBW 15 kHz* #Sweep 1.000 s (1001 pls”
s g smamus s [/

The gate sweep function was used to measure only the full power transmission period.
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FCC ID 2A0JA-PTS
Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.

Shielded Room No.5

Date April 2, 2020

Temperature / Humidity 23 deg. C/40 % RH

Engineer Yutaka Yoshida

Mode GSM

PCS 1900 GPRS Low Channel PCS 1900 GPRS High Channel

[Py r—————ry

) Typa: M.
0 Vitde -+~ Trig-Free Run Aueg|Hold: 100100
IF Gain:L aw Artenc 14 4B

recirum Anabyzes - Swept S
s -

Wi Wede ~+- Trig:FresRun AuglHeld: 100100
IF Gaincl owr Atten: 34 48

Avg Typs: AMS

j0dsiay  Ref 24.00 dBm

namicn  Ref 24.00 dBm
e

9 I
9 (o),

.
[Center 1.8500000 GHz Span 1.000 MHz| [Center 1.9100000 GHz Span 1.000 MHz,
#Res BW 5.1 kHz VEBW 15 kHz* #Sweep 1.000 s (1001 pt&il]' #Res BW 5.1 kHz VBW 15 kHz" #Sweep 1.000 s (1001 pis)
= [ = [

PCS 1900 EGPRS Low Channel

SLIGH AT LE-AZ-54 PM A 02, 2020
Avg Type: RMS TRACE [ 56

Avg Type: AMS

Gae: 10 Pl Wilde ~ee  TrigFrae Run Hvg|Hold: 1001100 Gwte: L0 AvglHeld: 1001100

IFGain:Low Arten: 34 dB IFGainow Atzan: 34 4B

19 daidiv Ref 24.00 dBm 10 gBidiv Ref 24.00 dBm
] og
¢ ®
i

(Center 1.8500000 GHz Span 1.000 MHz [Center 1.9100000 GHz Span 1.000 MHz
[#Res BW 5.1 kHz VBW 15 kHz* #Sweep 1.000 s (1001 FtSH #Res BW 5.1 kHz VBW 15 kHz" #Sweep 1.000 s (1001 pls”
usa g smamus s [/

The gate sweep function was used to measure only the full power transmission period.
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FCC ID : 2A0JA-PTS
Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.

Shielded Room No.6 No.6

Date January 16, 2020 January 17, 2020

Temperature / Humidity 22 deg.C/45%RH 22 deg.C/43 % RH

Engineer Tomohisa Nakagawa Tomohisa Nakagawa

Mode W-CDMA

W-CDMA Band 2 RMC12.2k Low Channel W-CDMA Band 2 RMC12.2k High Channel

Agilent Spestrum Analyzer -~ Swept SA
0 L iF C 0 RE HALTO) 035102 PM Jan 16, 2020
Avg Type: Log-Pur z e Froe R :\g  Type: Log-pur b R
Trig: Free Run PuglHeld= 1001100 4 rig: Free Run wglHold= 1 P Mt
Foaintow = aman:20 d8 Wovintow ™ Amen:20 48 et
Mk Mkr1 1 0
10 d8idiv Ref 10.00 dBm f0daidv  Ref 10.00 dBm
Log Log
Center 1.850000 GHz Span 10.00 MHz Center 1.910000 GHz Span 10.00 MHz
#Res BW 47 kHz #VBW 150 kHz Sweep 5.040ms (1201 pts) #Res BW 47 kHz #VBW 150 kHz Sweep 5.040 ms (1201 pts)
s [ — nsa [ p—

W-CDMA Band 2 HSDPA Low Channel W-CDMA Band 2 HSDPA High Channel

~ Avg Type: LogPwr
PHO: Wide () Trig: Free Run Avg|Hold:> 1001100

~— Avg Type: LogPwr
o Wie o TrigFreeRun AwglHold> 100100

IFGain:Low Atten: 20 dB IFGain:Low Aman: 20 d8
19 gBidiv Ref 10.00 dBm {0 dBidiv Ref 10.00 dEm
Center 1.850000 GHz Span 10.00 MHz Center 1.910000 GHz Span 10.00 MHz
#Res BW 47 kHz #VEW 150 kHz Sweep 5.040 ms (1201 pts) #Res BW 47 kHz #VBW 150 kHz Sweep 5.040 ms (1201 pts)
- Gysmns wsa Ggemns
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FCC ID : 2A0JA-PTS
Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.

Shielded Room No.6 No.6

Date January 16, 2020 January 17, 2020

Temperature / Humidity 22 deg.C/45%RH 22 deg.C/43 % RH

Engineer Tomohisa Nakagawa Tomohisa Nakagawa

Mode W-CDMA

W-CDMA Band 5 RMC12.2k Low Channel W-CDMA Band 5 RMC12.2k High Channel

Agitent Spectrum Analyze t SA Agitent Spectrum Analyzor - Swept SA
i KL N ALIT 04:03:53 PM Jan 16, 2020 T F G N AUTO 04:09:20 PM Jan 16, 2020
Avg Type: Log-Pur THAGE EX Avg Type: Log-Pur TRACE 56
PliD: Wilde (o Trig: Free Run AugHald> 100100 ! PO Wide o0 Trig:FreeRun AvaiHag> 1001100 e |
IFGabn:Low Atten: 30 dB a2l IFGaimLow Arten: L
108y Ref 20.00 dBm 1048y Ref 20,00 dBm
Log Log
Center 824.000 MHz Span 10.00 MHz Center 849,000 MHz Span 10.00 MHz,
#Res BW 47 kHz #VBW 150 kHz Sweep 5.040 ms (1201 pts) #Res BW 47 kHz #VBW 150 kHz Sweep 5.040 ms (1201 pts),
T A R A T
N T 823958 MHz -20.178 dBm N f 849000 MHz 22182 dBm
N f 824,000 MHz 22,029 dBm ,, 2 N f 849.167 MHz -19.492 dBm i
¥ < ¥
f—— nsa [ —

W-CDMA Band 5 HSDPA High Channel

W-CDMA Band 5 HSDPA Low Channel

11:15:25 48 Jen 17,
TRACE|

Avg Type: Log-Pwr
PNO: Wide (o Trig:FreeRun AvglHold>100/100
IFGain:Low Atten: 30 dB

ALK ALITC L1754 AM Jan 17,
Avg Type: Log-Pwr TRACE|
g o Trig:FreeRun AvglHald:> 100100

IFGain-low Amen: 30 d8

Mkr2

Imcgam v Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
L Log

Center 824.000 MHz Span 10.00 MHz Center 849,000 MHz Span 10.00 MHz,
#Res BW 47 kHz #VBW 150 kHz Sweep 5.040 ms (1201 pts) #Res BW 47 kHz #VBW 150 kHz Sweep 5.040 ms (1201 pts)
I S [y Mone] Tc) [__Funcrion T FURCToRwioTH] ___Ascriotvae i
N f 823917 MHz -21.926 dBm N ? 849,000 MHz 24733 dBm
N 1 824,000 MHz 24519 dBm - E N T 849,125 MHz 22919 dBm ~
» < »
Gpsans, sa Ogsrams
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Test place Ise EMC Lab.
Shielded Room No.6
Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE
LTE Band 2 1.4MHz QPSK Low Channel RB1-0 LTE Band 2 1.4MHz QPSK High Channel RB1-5
= ] . ) ‘Shva Type: s “ u':::?a“ m & = — . ) #va Type: RMS
PNO; Wide ~»- TrigFree Run AvglHeld: 1001100 TP Wi PHO Wide -+ Trig:Free Run Avg|Hold: 1001100
IFGainLow Atten: 30 4B el IFGainL ow Arten: 30 48
'Lucgsl:\ v Ref 20.00 dBm o i‘.i‘]”c:xh.(:lv Ref 20.00 dBm o
¢ ¢
e B T ke e 3 e Sweep 1544 (601 | | [SaTIg 0000 o S
= Tgsmars = Tgarams
LTE Band 2 1.4MHz QPSK Low Channel RB6-0 LTE Band 2 1.4MHz QPSK High Channel RB6-0
- O . . ) il ~ T ) =
IFGain:Low Anen: 30 4B IFGain:Low Aitan: 30 dB
I\_%éll‘:\l'uw Ref 20.00 dBm : _‘!A;li‘-ﬂ:w Ref 20.00 dBm "
b4 ¢
e e e v i e | | (SR — e 155ems BEOR
= sraus = Gpsmans
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FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 2 1.4MHz 16QAM Low Channel RB1-0

= - — I 242471 09112:21 &M Jan 15, 2000

2Avg Type: RMS TRAcE e

Avg|Held: 1001100 TYPE|A bt
el

PHD: wlm. ~+- Trig:Free Run
IFGainiLow Arten: 30 48

10 d8idiv Ref 20.00 dBm
Log

LTE Band 2 1.4MHz 16QAM High Channel RB1-5

H#Avg Type: RMS

FHG-Wide ~+- Trig:FreeRun Avg|Hold: 1001100

IFGain-Low Amen: 30 dB

10 dBv - Ref 20,00 dBm
Log

Center 1.850000 GHz
#Res BW 15 kHz #VBW 43 kHz*

= [

Span 2.800 MHz
Sweep 15.44 ms (601 pts)

Center 1.910000 GHz Span 2.800 MHz
#Res BW 15 kHz #VBW 43 kHz* Sweep 15.44 ms (601 pts)
usa Tgarams

LTE Band 2 1.4MHz 16QAM Low Channel RB6-0

AL

LTE Band 2 1.4MHz 16QAM High Channel RB6-0

L 07:18:30 AM 1 15, 2000

[ ) " BAvg Type: AMS Trae[

" Havg Type: RNIS

PROWide -+~ Trig:FreeRun Avg|Hold: 1001100 [ i»i‘d}"ﬁ‘“ <e- TrigiFres Run Avg|Hald; 1001100
IFGainLaw Azten: 30 B il IFGain:L ow Attan: 30 dB
ri kri

waBldiv - Ref 20.00 dBm 10 dBidiv Ref 20.00 dBm
Log ']
Center 1.850000 GHz Span 2.800 MHz Center 1.910000 GHz Span 2.800 MHz
#Res BW 15 kHz #VBW 43 kHz* Sweep 15.44 ms (601 pts) #Res BW 15 kHz #VBW 43 kHZ" Sweep 15.44 ms (601 pts)
- fgerarus usc [ —

UL Japan, Inc.
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Band Edge (Conducted)
Report No. 13274888H
Test place Ise EMC Lab.
Shielded Room No.6
Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE
LTE Band 2 3MHz QPSK Low Channel RB1-0 LTE Band 2 3MHz QPSK High Channel RB1-14
KL | M';g — [ -;':u.::mﬁ m.gu“ L e E ‘ :.’#VHITUD‘! e m.xsammxs.@l
T, Wido -+~ Trig: Free Run Avg[Hold: 1001100 TroEla e PO Wide ~+-  TigiFree Run Avg|Hold: 160100
FGaln:Low Atten: 30 dB IFGainLow Atten: 30 dB
LE;\.—J":\ v Ref 20.00 dBm ‘ ‘to;Pn Ref 20.00 dBm i
0 0
:;:%Jé?::ﬂg She #VBW 91 kHz* Sweep e.’ff: ;:'?:;n;:‘:) ;;::eg‘:f;;'::g o HEW R o Swesp s“"sr“a?":‘?::":;z’
s Tysmams e e
LTE Band 2 3MHz QPSK Low Channel RB15-0 LTE Band 2 3MHz QPSK High Channel RB15-0
= o BAvg Type: RMS T = : - | i "ty Type: RS s ‘mo_f::mr—ls'm—“‘.
0 Wide -+~ Trig:FreeRun AuglHold: 1001100 T W -+ }:a:;r;oodﬂaun AvglHold: 100100

FGainLow Arten: 30 dB

) 00 C

10 daidiv  Ref 20.00 dBm 3 L 10dediy  Ref 20.00 dBm
Log Log
Center 1.910000 GHz Span 6.000 MHz
Center 1.850000 GHz Span 6.000 MHz .
#Res BW 30 kHz #VBW 91 kHz" Sweep 8.240 ms (601 pts) #Res BN 30 kHz #VEW 91 ki Sweep 5.240 ms (801 pts)
= [
. o

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
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FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 2 3MHz 16QAM Low Channel RB1-0

LTE Band 2 3MHz 16QAM High Channel RB1-14

09:20:45 AMJan 15, 2020

RL T ] &)
] BAvg Type: RM! | #avg Type: RMS TRACE| S &
PO Wide -+~ Trig:Free Run Avg|Held: 1001100 PO Wide ~+ Trig:FreeRun AvglHold: 100100 TVRE (B, bt
IFGain:Low Asten: 30 JB IFGainLow Asten: 30 dB
MEkr
0 d8idiv - Ref 20.00 dBm 1 deydiv Ref 20.00 dBm
Log Log
Center 1.910000 GHz Span 6.000 MHz
Center 1.850000 GHz Span 6.000 MHz i
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.240 ms (601 pts) #Res BW 30 kHz #VBW 91 kHz' Sweep 8.240 ms (601 pts)
= ysrans
= [
LTE Band 2 3MHz 16QAM Low Channel RB15-0 LTE Band 2 3MHz 16QAM High Channel RB15-0
RL [ L REC SEMGE-INT 154 AUT 09:23:48 AM Jan 15, 2000 kL el i ALIGH O 03:21:50 AM Jan 15, 2020
#Avg Type: RMS TRACE 56 | #Avg Type: RMS AT 3 56
Pii: Wilde ~»- Trig:Free Run Bug|Hold: 1001100 THPE( Wb PO Wide ~~ Trig:FreeRun AvglHald: 100100
IFGain:Low Atten: 30 dB il IFGain:Low Atten: 30 4B
a Mkr
10 d8idiv Ref 20.00 dBm 10 dediv  Ref 20.00 dBm
Log Log
Center 1.910000 GHz Span 6.000 MHz
Center 1.850000 GHz Span 6.000 MHz i
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.240 ms (601 pts) #Res BW 30 kHz #VBW 91 kHz' Sweep 8.240 ms (601 pts)
s [
sa [

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H
Test place Ise EMC Lab.
Shielded Room No.6
Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE
LTE Band 2 5SMHz QPSK Low Channel RB1-0 LTE Band 2 5SMHz QPSK High Channel RB1-24

IFGaln:Low Atten: 30 d8

10d2idy  Ref 20,00 dBm
Log

PRO: Wide ~+ Trig:Fres Run

U5:27:25 40 Jan 15, 2020

g Type: RMS TRACE
AvglHeld: 1001100

Center 1.850000 GHz
#Res BW 51 kHz

uss

#VBW 150 kHz*

Span 10,00 MHz
Sweep 5.000 ms (601 pts)

Cysrans

3 | e " hvg Type: RMS
TP PO Wide —+- Trig:Free Run Avg|Hold: 1001100
= 1FGainLove Aten: 30 68
1

_.'égus-':-u Ref 20.00 dBm
Center 1.910000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz" Sweep 5.000 ms (601 pts)
usa psmms

LTE Band 2 5SMHz QPSK Low Channel RB25-0

LIGH ALIT! 09:29:05 &AM Jan 15, 2020
FAvg Type: RMS ACE 56

NG “,1,,,, o TrigiFree Run AvglHeld: 1001100
IFGainLow Arten: 30 dB
Mkr1 1.850

10dsidly__Ref 20.00 aBm -28.95
[og
Center 1.850000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz" Sweep 5.000 ms (601 pts)
s tgsrans

LTE Band 2 5MHz QPSK High Channel RB25-0

09:30,47 AM ian 15, 2020
TRACE[T - 3456,

| - #Avg Type: RMS

PG Wi -+~ Trig:Frea Run #wg|Held: 100/160 THPEIA it
IFGain:Low Arten: 30 d8 et
Mkr1 1
0By Ref 20.00 dBm
Center 1.910000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 5.000 ms (601 pts)
uso s

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 2 5SMHz 16QAM Low Channel RB1-0

09:275+4 AM Jin 15, 2020

] #Avg Type: RMS TRAGE[ S35 6
PHO: Wide -»- TrigiFree Run AvglHold: 106100 TVPE{ A, il
IFGain:Low Atten: 30 48
11
{ daidiv Ref 20.00 dBm

Span 10.00 MHz
Sweep 5.000 ms (601 pts)

Center 1.850000 GHz
#Res BW 51 kHz #VBW 150 kHz"

e fgsranss

LTE Band 2 5SMHz 16QAM High Channel RB1-24

] #Avg Type: RMS TRALE

PHO: Wida -+ Trig:Free Run Avg|Hold: 100/100 TYPE[A
IFGain:Low Aren: 30 8 oerl

Ref 20.00 dBm

0 dBidiv
Log

Span 10.00 MHz
Sweep 5.000 ms (601 pts)

Center 1.910000 GHz
#Res BW 51 kHz #VBW 150 kHz"

o e

LTE Band 2 5SMHz 16QAM Low Channel RB25-0

09:26:21 AM Jan 15, 2020
Thace [ 56

" #Avg Type: RMS

LTE Band 2 5SMHz 16QAM High Channel RB25-0

L 09531113 2 Ban 15, 2030
] #Avg Type: RMS TRACE B

RO Wide s TrigiFres Run Avg|Hold: 1001100
MFGain:Low Atten: 30 dB
MEKr

10dBdiv - Ref 20.00 dBm
Log
Center 1.850000 GHz Span 10.00 MHz
#Res BW 51 kHz #V/BW 150 kHz* Sweep 5.000 ms (601 pts)
s gsans

PG Wida —s- Trig:Frea Run AvglHold: 1001100

IFGain:Low Arten: 30 d8
Mk
0derdly__Ref 20.00 dBm
Center 1.910000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 5.000 ms (601 pts)
so [

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 2 10MHz QPSK Low Channel RB1-0

1003150 AMJan 15, 2000

| ) #Avg Type: RMS

LTE Band 2 10MHz QPSK High Channel RB1-49

09:50:08 AM ) 15, 2020
TRACE 55

] - g Type: RMS

s Tysrans

s

FHO: Wida -+ THig:Fres Run Avg|Held: 100100 TroE(a PNO: Wide -+ Trig:FreeRun Au;fmﬁ; 100/100 TVRE(A
IFGaln:Low Atten: 30 dB el IFGain:Low Aten: 30 dB oetl
LE::;IS'Z\ v Ref 20.00 dBm LU deidiv - Ref 20,00 dBm
! ¢
Center 1.85000 GHz ‘Span 20.00 MHz Center 1.91000 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.480 ms (601 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.480 ms (601 pts)

Gysrs

LTE Band 2 10MHz QPSK Low Channel RB50-0

KL

#Avg Type: RMS [
AvglHold: 100100 TroE|A
w1

PHO: Widg ~+—  Trig: Free Run
IFGain:Lowr Atten: 30 dB

10 dsidiv - Ref 20.00 dBm
Log

100131 AMJan 15, 2020
TRACE[. 356

KL

LTE Band 2 10MHz QPSK High Channel RB50-0

102:50:30 AMJar 15, 2020
TRACE 56

1o deidiv Ref 20.00 dBm

g Type: RMS
PNO: Wide === Trig:FreeRun Avg|Hold: 1001100 TYPE|A
IFGainLow Arten: 30 dB e

Center 1.85000 GHz
#Res BW 100 kHz #/BW 300 kHz*

s [

‘Span 20.00 MHz
Sweep 2.480 ms (601 pts)

Center 1.91000 GHz
#Res BW 100 kHz

s

Span 20.00 MHz

#VBW 300 kHz* Sweep 2.480 ms (601 pts)

Gysmans

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 2 10MHz 16QAM Low Channel RB1-0

\D02:08 AMJan 15, 2000

| ) #Avg Type: RMS

LTE Band 2 10MHz 16QAM High Channel RB1-49

0952141 AM Jan L8, 2000

~HAvg Typs: RMS TaCE|

Ref 20.00 dBm

10 dBJdiv
Log

P Wi s L:‘g.:':r;;:;a AvgHeld: 10000 |:—;E'Ig s T - m;:";;;‘;“ o bl
Mkr M
10 d8idiv - Ref 20.00 dBm 10 dBialv Ref 20.00 dBm
Log Log
'y ¢
Center 1.85000 GHz ‘Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.480 ms (601 pts) [CEer a1 e i Sweep iy ',;,gl:f: ,“::':,
s Iy srars usa [/
LTE Band 2 10MHz 16QAM Low Channel RB50-0 LTE Band 2 10MHz 16QAM High Channel RB50-0
.lll SENSE INT M AUTO 1001:00 AM Jan 15, 2020 RL [ S [ CORRE SENSEINT N AUTO 09:53:46 AM 1an 15, 2020
| ¥hvg Type: RMS Thace | 56 ] BAvg Type: RMS ace 56
PHO: Wida =e=  Trig:Fres Run Avg|Held: 1001100 bbb od bty FHO: Wide -+- Trig:FreeRun Avg|Hold: 100100 TYPE (A W
IFGain:Low Atten: 30 dB o IFGainl ow Atcen: 30 dB L

f0d8idv  Ref 20.00 dBm
Leg

Center 1.85000 GHz Span 20.00 MHz Center 1.91000 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.480 ms (601 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 2.480 ms (601 pts)
= [/ A— sa Tgsrans,

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 2 15MHz QPSK Low Channel RB1-0

KL

LTE Band 2 15MHz QPSK High Channel RB1-74

" #hvg Type: RMS

 Avg Type: RMS
AvglHold: 100100

THO: Wide ——- Trig:Fres Run
IFGain:Low Asten: 30 B

AvglHold: 100/100

FHG: Wide ——  TrigiFree Run
TFGain:Low Arten: 30 dB

usc [

10 deidiv - Ref 20.00 dBm 10 derdiv - Ref 20.00 dBm
Log Log
t
Center 1.85000 GHz Span 30.00 MHz Center 1.91000 GHz Span 30.00 MHz
#Res BW 150 kHz #VBW 470 kHz* Sweep 1.640 ms (601 pts) #Res BW 150 kHz #VBW 470 kHz" Sweep 1.640 ms (601 pts)

s

s

LTE Band 2 15MHz QPSK Low Channel RB75-0

L

LTE Band 2 15MHz QPSK High Channel RB75-0

ALIGNAUT 1008145 M 1 15, 2000
#hvg Type: RMS TRACE] A

RL LI 00755, AM o 15, 2020
#Avg Type: RMS TRACE| s E
PHO-Wide ~e- Trig:FreeRun Avg|Hold: 1001100 TYPELR st PG Wide ~»-  Trig:Free Run Mvug|Hold: 1001100 TV |4 ket
FGainLow Atten: 30 48 oET \FGaincLow Atten: 30 dB oe1
MKr1 Mkr1
10 dBidiv  Ref 20.00 dBm 10 dBidiv  Ref 20.00 dBm
Log Log
Center 1.85000 GHz ‘Span 30.00 MHz Center 1.91000 GHz Si
. pan 30.00 MHz
#Res BW 150 kHz #VBW 470 kHz* Sweep 1.640 ms (601 pts) #Res BW 150 kHz #VBW 470 kHz* Sweep 1.640 ms (601 pts)
= Cgisrarus - T

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
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FCCID : 2A0JA-PTS
Band Edge (Conducted)
Report No. 13274888H
Test place Ise EMC Lab.
Shielded Room No.6
Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE
LTE Band 2 15MHz16QAM Low Channel RB1-0 LTE Band 2 15MHz 16QAM High Channel RB1-74
- ] :lluq Type: RMS = . . lAug TW"RMS
PO Wida -+ m;r:;:t;n Avg[Hold: 1001100 PO Wil —+— Ei.:r;;.l:;m Avg|Hold: 1001100
Eau;ie.uw Ref 20.00 dBm - EE,éII:‘\'I:I-» Ref 20.00 dBm
j’.
¢
e p—— e [ e LT TS 32
s Tgmans : STATUS
LTE Band 2 15MHz 16QAM Low Channel RB75-0 LTE Band 2 15MHz 16QAM High Channel RB75-0
FGainLow an: 30 4 L) IFGain:Low Anten: 30 éB
Mkr1 1
0 dBdv  Ref 20.00 dBm 10 de/div - Ref 20.00 dBm
Log Leg
9 [
et B 150 Kz FVBW 470 k" & Sweep "-g‘r“a;:'::“u‘ MP;ZJ g;?:é:ﬂ;: :::Hz #VBW 470 KHz" Sweep 1‘;?: &3"(#'5'3:'5
= srarus = [/

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Issued date April 16, 2020
FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 2 20MHz QPSK Low Channel RB1-0

S ALUTO 10:14:48 AM Jan 15, 2020
8Avg Type: RMS maE 56

L

PNO: ,,L, s Trig:Free Run AvglHold: 1001100 el

FGain:law Aten: 30 dB et

Mkr1 1.8
[9gaid_ Ref 20.00 dBm -
|

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz" Sweep 1.240 ms (601 pts)
sc Py ——

LTE Band 2 20MHz QPSK High Channel RB1-99

#Avg Type: RMS

Trig: Free Run Avg|Hold: 1001100

Atten: 30 d8

PHO: Wide
IFGainLaw

usa

Eidiv - Ref 20.00 dBm
Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz* Sweep 1.240 ms (601 pts)

[y

LTE Band 2 20MHz QPSK Low Channel RB100-0

#Avg Type: RMS

L

LTE Band 2 20MHz QPSK High Channel RB100-0

" BAvg Type: RMS

sa G

NG Wide Trig: Free Run AvglHold: 1001100 PO w]u. cw.  TrigiFres Run AvglHold: 1001100
FGainLaw Atten: 30 4B IF GainLow Atten: 30 dB
Mkri Mkr
{ dsidiv Ref 20.00 dBm jodeidly_Ref 20,00 dBm
og og
Center 1.85000 GHz Span 40.00 MHz Genter 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz" Sweep 1.240 ms (601 pts) #Res BW 200 kHz #VBW 620 kHz* Sweep 1_2:0 ms (601 pts)

=

Tgsmms

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Issued date April 16, 2020
FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 2 20MHz 16QAM Low Channel RB1-0

10:14:30 AM Jon 15, 2020
TRACE

LTE Band 2 20MHz 16QAM High Channel RB1-99

KL 101151 AMJan 15, 2020
TRAGE | E

#Avg Type: RMS

#Avg Type: RMS I E
AvglHold: 1001100 TYPE{a e

5 6

Trig: Free Run

s i

]
Wide - Trig:FreeRun 1y T Avg|Hold: 1001100
Faint o Anan: 30 48 verl Foamtow  Amen:3048
Mkr
jodeidly Ref 20.00 dBm 10 deidiv - Ref 20.00 dBm
og Log

Center 1,85000 GHz Span 40,00 MHz

#Res BW 200 kHz #VBW 620 kHz* Sweep 1.240 ms (601 pts) Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz* Sweep 1.240 ms (601 pts)

= Gysmms

LTE Band 2 20MHz 16QAM Low Channel RB100-0

RL

LTE Band 2 20MHz 16QAM High Channel RB100-0

KL 20:12:24 AM Jan 15, 2020

S AU 10: 14:08 AM Jan 15, 2021
#Avg Type: RMS TRACE

56

" #Aug Type: RMS &

PHO: wL.. ~». Trig:FreeRun Avg|Hold: 100/100 ‘*“!A A p,mwll‘, ws  Trig:Free Run Avg|Hold: 100/100 TYRE|A iy
IFGainLaw Atten: 30 dB e IFGain:Low Atten: 30 dB 01|
Mkr1 1.8 P
[3ge/dv__ Ref 20,00 gBm -38.833 jogeidy _Ref 20,00 dBm
¢ ¢

Center 1.85000 GHz Span 40,00 MHz
#Res BW 200 kHz #VBW 620 kHz* Sweep 1.240 ms (601 pts) ;;2;'&1;921‘?: :ﬁz"z e Swoup Lff;:’“:':':n",'::g
- Ty 2 Fiameren

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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0

Report No.

Test place

Shielded Room

Date

Temperature / Humidity
Engineer

Mode

Test report No.
Page
Issued date
FCC ID
Band Edge (Conducted)

13274888H

Ise EMC Lab.

No.6

January 15,2020
22 deg. C/56 % RH
Yutaka Yoshida

LTE

LTE Band 5 1.4MHz QPSK Low Channel RB1-0

Piio: viide —»  Trig: Free Run
IEGain:Low Atten: 30 dB

10¢Bidv - Ref 20,00 dBm
Log

" #hva Type: RMS
wglHald: 1001100

PiO: Wige -»- TrigFreeRun
1FGain:Low Atten: 30 dB

v Ref 20.00 dBm

LTE Band 5 1.4MHz QPSK High Channel RB1-5

" $Ava Type: RMS
AvglHeld: 1001100

Center 824.000 MHz
#Res BW 15 kHz

wsa

#VBW 43 kHz*
fpsms

Center £49.000 MHz
#Res BW 15 kHz

s

Span 2.800 MHz

Sweep 15.44 ms (601 pts) #VBW 43 KHZ*

Lsns

Span 2.800 MHz
Sweep 15.44 ms (601 pts)

PO Wide —»- Trig:FreeRun
IFGaindow Arten: 30 4B

LTE Band 5 1.4MHz QPSK Low Channel RB6-0

] o " Avg Type: RMS
AwglHold: 1001100

vnﬁ!us s~ Trig:Free Run
IFGain:Low Aren: 30 dB

LTE Band 5 1.4MHz QPSK High Channel RB6-0

" Bhvg Type: AMS
Bvg|Hold: 100100

osns

wsa

s

loderdiv - Ref 20.00 dBm 10deidiv - Ref 20.00 dBm

Log Log

Center 824.000 MHz Span 2.800 MHz Center 849.000 MHz Span 2.800 MHz
#Res BIW 15 kHz #VBW 43 kHz* Sweep 15.44 ms (601 pts) #Res BW 15 kHz #VBW 43 kHz* Sweep 15.44 ms (601 pts)

s

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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FCC ID 2A0JA-PTS
Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.

Shielded Room No.6

Date January 15,2020

Temperature / Humidity 22 deg. C/56 % RH

Engineer Yutaka Yoshida

Mode LTE

LTE Band 5 1.4MHz 16QAM Low Channel RB1-0

LTE Band 5 1.4MHz 16QAM High Channel RB1-5

" #hva Type: RMS
wglHald: 1001100

Piio: viide —»  Trig: Free Run
IEGain:Low Atten: 30 dB

10¢Bidv - Ref 20,00 dBm
Log

] o " sava Type: RMS

Pt Vitde ~»- Trig:FreeRun AvglHeld: 1001100
1FGain:Low Atten: 30 dB

10 ¢Bidiv - Ref 20,00 dBm

Center 824.000 MHz Span 2.800 MHz Center 849.000 MHz Span 2.800 MHz
#Res BW 15 kHz #VBIN 43 kKHZ* Sweep 15.44 ms (601 pts) #Res BW 15 kHz #VBW 43 KHZ* Sweep 15.44 ms (601 pts)
s ysmms usa gsms

LTE Band 5 1.4AMHz 16QAM Low Channel RB6-0

LTE Band 5 1.4AMHz 16QAM High Channel RB6-0

] - * #hvg Type: RMIS
iitrvige —»- Trig:Free Run AwglHold: 1001100
IFGain:low Arten: 30 dB

loderdiv - Ref 20.00 dBm
Log

| o " bhvg Type RMS

o Wide ~+- Trig:FreeRun AvglHold: 100H00
IFGain:Low Atten: 30 dB

10deidiv - Ref 20.00 dBm
Log

Center 824.000 MHz Span 2.800 MHz Center 849.000 MHz Span 2.800 MHz
#Res BIW 15 kHz #VBW 43 kHz* Sweep 15.44 ms (601 pts) #Res BW 15 kHz #VBW 43 kHz* Sweep 15.44 ms (601 pts)
- fpsmns usa. [ram
.
UL Japan, Inc
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 5 3MHz QPSK Low Channel RB1-0

'GLIN354 PM 1an 15, 2000
TRACE 5

#Avg Type: RMS

PHD: wl]d- ~s- Trig FreeRun

LTE Band 5 3MHz QPSK High Channel RB1-14

OL:10:44 PH Jen 15, 2020
TRACE| 56

 #Avg Type: RMS 3

AvglHold: 100/100 TvE(a b

Avg|Held: 1001100 TrPE{A PO Wide -»- Trig:Free Run
IFGainLow Aten: 30 dB per) IFGainLow Aren: 30 dB et
Mkr1
10 dsidv Ref 20.00 dBm 10dedlv - Ref 20.00 dBm
Log Log
|

Center 849.000 MHz Span 6.000 MHz
Center 824.000 MHz Span 6.000 MHz -
| #Res B 30 kHz SVBW 01 kHz* Sweep 240 ms (601 pts) #Res BW 30 kHz #VBW 91 kHz < Sweep 8.240 ms (601 pts)

usa sraTUs
= gsms

LTE Band 5 3MHz QPSK Low Channel RB15-0

"~ #Avg Type: RMS
AvglHeld: 1001100

PNO: wide ~»— Trig:FresRun
W GainiLow Artan; 30 48

LTE Band 5 3MHz QPSK High Channel RB15-0

* #hvg Type: AMS RAE[ e 15 e

RO Wide —»- TrigiFres Run AvalHeld: 1001100 TYPE(n s
IFainl aw Artan: 30 o8 el

10 dBidiv Ref 20.00 dBm {0 gBidiv Ref 20.00 dBm

Center 24,000 MHz Span 6.000 MHz Center 849,000 MHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.240 ms (601 pts) #Res BW 30 kHz #VBW 91 kHz* Sweep £.240 ms (601 pts)
s fgamans s [—

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Issued date April 16, 2020
FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 5 3MHz 16QAM Low Channel RB1-0

L1326 FM &
TRA

"~ ahvg Type: RMS

THiG Wide ~»~ Trig:Free Run AvglHeld: 1001100

IF Gain:Low Attan: 30 dB
10 dBidiv Ref 20.00 dBm
Center £24.000 MHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.240 ms (601 pts)
- fgarans

LTE Band 5 3MHz 16QAM High Channel RB1-14

01:11:10PM Jen 15, 2020
TRACE| 56

 #Avg Type: RMS

PHO Wide -»—- Trig:Free Run Avg|Held: 100/100 TYPE[a vt
IFGain:Law Arten: 30 dB it

10dedlv - Ref 20.00 dBm
Log

Span 6.000 MHz
Sweep 8.240 ms (601 pts)

Center 849.000 MHz
#Res BW 30 kHz #VBW 91 kHz*

s gemms

LTE Band 5 3MHz 16QAM Low Channel RB15-0

LTE Band 5 3MHz 16QAM High Channel RB15-0

AL OLE305 o8 kan 15, 2020 AL HATE 01113364 an 15, 200
#Avg Type: RMS TRACE[| - 315 6 #Avg Type: RMS
Vil Wide -+ Trig:FreeRun AvglHold: 100100 G Wide —+- TrigiFrea Run Avg|Hold: 100100
WGainLaw Atten: 30 dB IFGainLaw Attan: 30 48
10 aBidiv Ref 20.00 dBm ;';;1&‘«( Iv Ref 20.00 dBm
Center 824.000 MHz Span 6.000 MHz Center £49.000 MHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz" Sweep 8.240 ms (601 pts) #Res BW 30 kHz #VBW 91 kH2* Sweep 8.240 ms (601 pts)
5o Tgsmans s Ggemns

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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FCC ID 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

LTE Band 5 5SMHz

PSK Low Channel RB1-0

"L ALIGI AT D1:17:13 P44 Jan 15, 202
#Avg Type: RMS TRACE 5
FHO:Wide e~ Trig:FreeRun AvglHold: 1001100 "
IFGainLaw Atten; 30 dB
jodediv - Ref 20.00 dBm
Leg
Center 824.000 MHz Span 10,00 MHz
#Res BW 51 kHz #VBW 150 kHz" Sweep 5.000 ms (601 pts)
s Cysmrs

LTE Band 5 5SMHz QPSK High Channel RB1-24

AL AT 01:200:33 P4 Jan 19, 20200
#Avg Type: RMS 5

T 56
TYRELA Wk

%cr_E.'c:w Ref 20.00 dBm
Center 849.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz" Sweep 5.000 ms (601 pts)

G Wide ~»= TrigiFreeRun AvglHeld; 1001100

IFGain:Low Atten: 30 dB

ceT

[

uso

LTE Band 5 5MHz QPSK Low Channel RB25-0

LTE Band 5 5MHz QPSK High Channel RB25-0

RL | 1 IGH AT 011827 PM Jn 15, 2020 AL ALTO
#Avg Type: RMS TRACE 56 #Avg Type: RMS
Pﬁd, e+ Trig:Fres Run Av;?m‘?::?wnw FHO: Wide -+— Trig:Free Run Avg|Hold: 1001100
IFGainLow Atten: 30 dB IFGain:Low Atten: 30 dB
10 de/div - Ref 20.00 dBm 10 d8idiv  Ref 20.00 dBm
Log Log
Center 849.000 MHz Span 10.00 MHz
Center 824.000 MHz ‘Span 10.00 MHz
#Res BW 51 kHz SVBW 150 KHZ* Sweep 5.000ms (601 pts) #f!es BW 51 kHz #VBW 150 kHz" . Sweep 5.000 ms (601 pts)
s Egsmarus e G smanu

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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FCC ID 2A0JA-PTS

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE

Band Edge (Conducted)

LTE Band 5 5SMHz 16QAM Low Channel RB1-0

o Y AL AT 10111737 PM Jin 15, 2020
#Avg Type: RMS TRACE[] 315 6

Pﬁd, e+ Trig:Fres Run Avg\gHJ:: 100/100 "’C‘A
IFGainLow Atten: 30 dB o

10 dsidiv - Ref 20.00 dBm

Log

Center 824.000 MHz ‘Span 10.00 MHz

#Res BW 51 kHz #VBW 150 KHz* Sweep 5.000 ms (601 pts)

usc K smarus

Ref 20.00 dBm

LTE Band 5 5SMHz 16QAM High Channel RB1-24

PNO: Wide -+~ TrigiFree Run
IFGain:Low Atten: 30 dB

#hvg Type: RMS
AvglHeld: 1001100

Center £49.000 MHz
#Res BW 51 kHz

usa

#VBW 150 kHz*

Span 10.00 MHz
Sweep 5.000 ms (601 pts)

Gpsans

AL

LTE Band 5 5MHz 16QAM Low Channel RB25-0

JGH AUT OL17S3PM Jin 15, 2020
#Avg Type: RMS TRAZE] T3

PO Wide ~»- Trig:Free Run Avg|Hold: 100/100 T
IFGain:Low Atten: 30 dB e,
10 deidlv - Ref 20.00 dBm
Log
Center 824.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 5.000 ms (601 pts)
usa Ggstarus

gilant Spectrim Analyaor

Swopt S
8 AL g

10 dBidiv
Log

[Marker 1 849.000000000 MHz

LTE Band 5 5SMHz 16QAM High Channel RB25-0

" #Avg Type: AMS

usc

e
PG Wide ~»-  TrigiFree Run AvglHeld: 1001100 Tweela
IFGain:Low Atzen; 30 dB oeT|
Ref 20.00 dBm
Center £49.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz" Sweep 5.000 ms (601 pts)
[

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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FCCID : 2A0JA-PTS
Band Edge (Conducted)
Report No. 13274888H
Test place Ise EMC Lab.
Shielded Room No.6
Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE
LTE Band 5 10MHz QPSK Low Channel RB1-0 LTE Band 5 10MHz QPSK High Channel RB1-49
. Trig: Free Run h ::UfH?I:lWRO':::O : 26:5;:"?‘)" : z:fﬂr- = . J Trig: Frae Ri . :M' IT:":;“; - ?;'.i?{: r'“ 2‘?‘—:’5
i i o -l o
I‘-Zélk‘l'l:l‘f Ref 20.00 dBm Ref 20.00 dBm B
¢ ¢
Center 824.00 MHz ‘Span 20.00 MHz
#Res B 100 kHz #VEW 300 kHz" Sweep 2.480 ms (601 pts) Center 849.00 MHz Span 20.00 MHz
¥ fgerns #Res BW 100 kHz #VBW 300 kH2* Sweep 2.480 ms (601 pts)
o Tyemans
LTE Band 5 10MHz QPSK Low Channel RB50-0 LTE Band 5 10MHz QPSK High Channel RB50-0
RL L e 'A'ﬂ e RS []E ES:S;;:gJﬂ 15, _’:fﬂo RL F =) [ CORRE HEEINT I iA" s 01:25: .i:;fim 15, .’:fﬂb
PG Wide —+—  Trig:Free Run AvglHold: 100/100 PG Wide —+  Trig:Free Run MvglHold: 1001100 T
IFGain:Low Atten: 30 dB IFGain:Low Atten: 30 dB o
10 deidiv - Ref 20.00 dBm n 10 deidiv  Ref 20.00 dBm
Log Leg
¢ ]
Center 824.00 MHz ‘Span 20.00 MHz Center 849.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.480 ms (601 pts) #Res BW 100 kHz #VEW 300 KHz" Sweep 2.480 ms (601 pts)
usc Gysmms s [

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
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FCCID : 2A0JA-PTS
Band Edge (Conducted)
Report No. 13274888H
Test place Ise EMC Lab.
Shielded Room No.6
Date January 15,2020
Temperature / Humidity 22 deg. C/56 % RH
Engineer Yutaka Yoshida
Mode LTE
LTE Band 5 10MHz 16QAM Low Channel RB1-0 LTE Band 5 10MHz 16QAM High Channel RB1-49
RL R ALIG ;?Ufﬂiml“loﬁo'::sn []E 26:?‘%;{)‘1 1‘5. 2‘.:335 RL J o R AL ‘:"' IT:.‘::“‘; 01:24: ?r.;;?:{\:l': 20&.'-)
s T 30 dm e T Wi 4D VglHeld: e
Mkr kr1
LZ';lL‘-]:w Ref 20.00 dBm _%E:E.'c:w Ref 20.00 dBm y
4] ¢
Center 824.00 MHz ‘Span 20.00 MHz
#Res B 100 kHz #VEW 300 kHz" Sweep 2.480 ms (601 pts) Center 849.00 MHz Span 20.00 MHz
¥ fgerns #Res BW 100 kHz #VBW 300 kH2* Sweep 2.480 ms (601 pts)
o fysmans
LTE Band 5 10MHz 16QAM Low Channel RB50-0 LTE Band 5 10MHz 16QAM High Channel RB50-0
L Lo THaFrenRun :?r.:fﬂm;' otnio0 T e i 13:&3:'1;?230 - T
IFGain:Low Atten: 30 dB IFGain:Low Atten: 30 dB
Mkr
10defdlv  Ref 20.00 dBm 10dedy  Ref 20.00 dBm
Log Leg
[} 0
Center 824.00 MHz ‘Span 20.00 MHz Center 849.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.480 ms (601 pts) #Res BW 100 kHz #VEW 300 KHz" Sweep 2.480 ms (601 pts)
e Gysmms s [

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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FCC ID ;. 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 19, 2020
Temperature / Humidity 22 deg. C/46 % RH
Engineer Tomohisa Nakagawa
Mode LTE

No.6

January 20, 2020

22 deg. C/45%RH
Tomohisa Nakagawa

LTE Band 7 SMHz QPSK Low Channel RB1-0

LTE Band 7 5SMHz QPSK High Channel RB1-24
R T

- Agilent R T
Total Pur:  20.03 dBm
Ref 20.00dBm Spectrum (Ref: Total PWr) .
1668 1
dB/
it
H— Fa
]
!
N
2467 GHz ) ) [ TR ) 2.538 GHz
Total Per Ref:  20.83 dBa / 5.08088 MHz
Lovgr Uppgr
Start(Hz) Stop(Hz)  Mass BH(HZ) dBm raq(Hz) dBm ragq(Hz)
2.5888 M 3.5888 M 16089 k -18.97 25808 6 -48.27 2.5058 6
3.5008 M £.5088 M 1.0088 M -3.98 F 2.4999 6 -25.92 2.5089 6
£.5008 M 8.5068 M LROBOH  -dL9E 24359 6 2658 25691 6
£.5608 M 35,908 1 1008 H 4182 24915 6 -43.92 25118 6

o Aglent
Total Pur: 19.46 dBm
Ref 20.00dBm Spectrum (Ref: Total Pwr) .
10.00 [ ]
dB/ - 1 ! L
1 |
1
2533 GHz ) [ 2,603 GHz
Total Pwr Ref: 19.46 dBm / 5.88888 MHz
Lovgr Uppgr
Start(Hz) Stop(Hzy  Maeas BHMz) dim reg(Hz) dile ragiHzy
25888 M 3.5688 M 18988 k ~-47.96 2.5658 6 ~14.58 2.5788 6
35008 M 7.5888 M 1.8888 M -24.35 25611 6 -6.93 F 25718 6
7.5098 M 8.5008 M 1.8068 M -35.68 25600 6 43,60 25750 6
85009 M 35,009 M 1,896 M -43.62 25587 6 -38.80 25764 6

_LTE Band 7 SMHz QPSK Low Channel RB1-0

LTE Band 7 5MHz QPSK High Channel RB1-24

" 2496MHz to 2500MHz Limit : -10dBm Pass

" 2570MHz to 2575MHz Limit : -10dBm Pass

= Agilent R T
a Mkr2 1.008 MHz
Ref 18 dBm Rreen 28 dB Band Pwr =41.654 dBm
v
Lag
.‘ f
B/ r
2R ik
- -
sPRvY
lag
WL 52 —
Srare 2,496 009 GHz Stop 2,500 089 GHz
sRes BH 51 kHz sUBH 150 kHz Seesp 4.72 ms (1201 prs)
Marker  Trace Typa X Anis Anplitude
1k ay Frag 2.499 000 GHz =54.05 dBw
1s (s8] Frea 1.860 MHz -14.11 dBw
2R (4] Frag 2,498 08A GHz 54.44 dBw
2 1y Freg 1,868 MHz 4155 dEw

¥ Agilent R T
a Mirl 1.008 MHz
Raf 18 dBm Rreen 28 dB Band Pwr  =32.457 dBm
v
Log
18
B/
ik
o T 3 [
*FRug L T - I z
108 I R s SR SV W Wy
WL 52
Srare 2.570 008 GHz Stop 2.575 089 GHz
sRes BH 51 kHz sUBH 150 kHz Seesp 5.64 ms (1201 prs)
Marker  Trace Typa X Rnis Anplitude
1k ay Frag 2.570 000 GHz =34.09 dBw
1s (s8] Frea 1,860 MHz -32.46 dbw
2R (4] Frag 2.571 88A GHz 72,18 dBw
20 1y Freg 1,668 MHz -59,98 dEw
E 1y Freg 2.573 SHA BHz -77.88 dEm
N ar Frag 1080 MHz -60.09 dEw

LTE Band 7 5SMHz QPSK Low Channel RB1-0
2495MHz to 2496MHz Limit : -13dBm Pass

¥ Agilent R T
Merl 2,495 919 2 GHz
Ref 16 dBm Atten 20 dB ~44,008 dBm
*Avg
Lag
18
B/

Phvg

Wose ancidis
$3 FS

Elfk
FTun
Swp

Srare 2,495 009 @ GHz Stop 2.496 600 B GHz
sRes BH 1 MHz WVEM 3 MHz Sweep 104 ms (1281 pes)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Issued date ¢ April 16, 2020
FCCID : 2A0JA-PTS
Band Edge (Conducted)
Report No. 13274888H
Test place Ise EMC Lab.
Shielded Room No.6
Date January 19, 2020
Temperature / Humidity 22 deg. C/46 % RH
Engineer Tomohisa Nakagawa
Mode LTE
LTE Band 7 5SMHz QPSK Low Channel RB25-0 LTE Band 7 5SMHz QPSK High Channel RB25-0
% Agilent R T % Agilent R T
Total Pur:  19.19 dBm Total Pur:  19.41 dBm
Ref 20.80dBm Spectrum (Ref: Total Pur) . Ref 28.88dBm Spectrum (Ref: Total Pur) .
10.00 1 10.60
dB/ | ! ! ! ! 1 ! ! ! ! ! | der
2.467 GHz ) ) [ [ i ) ) 2.538 GHz 2533 GHz ) i [ [ i i ) 2,603 GHz
Total Pwr Ref:  19.19 dBm / 5.008088 MHz . u § Total Pur Ref: 19.41 dBm / 5.00000 MHz L u
StartcHz) Stop(Hz)  Maas BLiCHz) den "Freathz) dBa " Freqeiz) SeartcHz) Stop(Hz)  Maas BW(HZ) den "Freathz) a8 " Freatiz)
2.5808 M 3.5008 M 168.98 k -24.69 2.5008 6 -27.87 25058 6 2.5008 M 3.5008 M 168.98 k -23.58 25650 6 -27.29 25708 6
2.5808 M 650080 M 1.0888 M 17.57 2.4998 6 -19.79 2.5868 6 3.5008 M 7.508088 M 1.8808 M 1747 2.5640 6 -19.11 25718 6
E.5808 M 8.5088 M 1.0888 M -36.28 2.4968 6 =36.85 2.5098 6 7.5008 M 8.5008 M 1.8888 M -39.46 2.56008 6 =39.83 25758 6
£.5808 M 35008 M 1.8888 M -d1.26 22,4929 6 -41.87 251216 a.5088 M 35008 M 1.8888 M -48.83 2.5588 6 -48.31 25768 6

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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FCC ID ;. 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 19, 2020
Temperature / Humidity 22 deg. C/46 % RH
Engineer Tomohisa Nakagawa
Mode LTE

No.6

January 20, 2020

22 deg. C/45%RH
Tomohisa Nakagawa

LTE Band 7 5SMHz 16QAM Low Channel RB1-0

T Agilent R T
Total Pur: 19.36 dBm
Ref 20.08dBm Spectrum (Ref: Total Pur) .
1008
dB/
il
1 I-h
2.467 GHz 2.536 GHz
Total Pur Ref: 19.36 dBm / 5.80088 MHz
Lovtr Unﬂff
Start(Hz) Stop(Hz}  Maas BR(Hz) dBm rag{Hz) dEm rag{Hz)
2.5888 M 3.5888 M 180.88 k -9.88 2.5008 6 -48.27 2.5058 &
3.5888 M £.5088 M l.0888 M -4.48 F 2.4998 6 -26.46 2.5889 6
£.5860 M 85008 H 1.6868 M -42.41 2.4953 6 2681 25001 6
8.5068 M 35,008 H 1.6000 M -42.92 2.4920 6 -43.84 25116 6

LTE Band 7 5SMHz 16QAM High Channel RB1-24
T

o Aglent R
Total Pur:  20.26 dBm
Ref 20.00dBm Spectrum (Ref: Total Pwr) .
10.08 I |
dB/ 1 1 1 1 |
—
e "
2533 GHz 2,603 GHz
Total Pur Ref: 20,26 dBm  / 5.88088 MHz
Lovgr Uppgr
Start(Hz) Stop(Hzy  Maeas BHMz) dim regiHz) die ragiHzy
25888 M 3.5688 M 18988 k -48.18 2.5649 6 -13.85 2.5788 6
35008 M 7.5888 M 1.8888 M -23.18 2.5618 6 -5.91 F 25718 6
7.5008 M 8.5008 M 1.8068 M 3443 25600 6 -42.96 25750 6
8,506 M 35,009 M 1,896 M -43.72 2.5550 6 -39.68 25764 6

|, LTE Band 7 SMHz 16QAM Low Channel RB1-0

2496MHz to 2500MHz Limit : -10dBm Pass

LTE Band 7 5MHz 16QAM High Channel RB1-24
2570MHz to 2575MHz Limit : -10dBm Pass

R T
a Mkr2 1.000 MHz

i Agilent

Ref 18 dBm Atten 26 dB Band Pwr -41.758 dBm
#Avg
Log
19
4B/
2R 1R
K - oo
#PAvg
100
HL S2]

Start 2.496 000 GHz
#Res BW 51 kHz

Stop 2.500 @00 GHz

#UBH 150 kHz Sweep 4.72 ms (1201 pts)

R T
a Mkrl 1.008 MHz
Band Pwr -32.887 dBm

%% Agilent

Ref 18 dBm
*Avg
Log
18

Atten 26 dB

#PAvg
180
W1 82|
Start 2.570 980 GHz
#Res BW 51 kHz

Stop 2.575 008 GHz

#UBH 150 kHz Sweep 5.84 ms (1201 pts)

Marker  Trace Type X fxis Anplitude
1R @ Freq 2.499 8GR BHz -54.15 dBn
1a Ay Freq 1.888 MHz =15.17 dBm
2R [¢5) Freq 2.498 BAA GHz -54.79 dBm
20 @ Freg 1.688 MHz -41.76 dBn

Marker  Trace Type X fxis Anplitude
1R >y Freq 2578 BEB GHz -36.12 dBn
1a (&5 Frag 1.880 MHz -32.89 dBm
2R [&5] Freq 2.571 BBE GHz -72.77 dBm
2 Ay Freq 1,068 MHz -58.28 dn
ES A Frea 2,573 568 GHz -78.31 din
3a [¢5] Frag 1.888 MHz -668.42 dBm

LTE Band 7 5SMHz 16QAM Low Channel RB1-0
2495MHz to 2496MHz Limit : -13dBm Pass

R T
Mkrl 2.495 938 2 GHz
—43.671 dBm

i Agilent

Ref 18 dBm
#Avg
Log
16
dB/

Atten 26 dB

. o we it waa i afag i
£ A ol AP A A A A A o i

Start 2.495 000 0 GHz
#Res BH 1 MHz

Stop 2.496 080 @ GHz

#WBH 3 MHz Sweep 1.84 ms (1201 pts)

UL Japan, Inc.
Ise EMC Lab.

4383-326

Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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Issued date ¢ April 16, 2020
FCCID : 2A0JA-PTS
Band Edge (Conducted)
Report No. 13274888H
Test place Ise EMC Lab.
Shielded Room No.6
Date January 19, 2020
Temperature / Humidity 22 deg. C/46 % RH
Engineer Tomohisa Nakagawa
Mode LTE
LTE Band 7 5SMHz 16QAM Low Channel RB25-0 LTE Band 7 5SMHz 16QAM High Channel RB25-0
% Agilent R T % Agilent R T
Total Pur:  18.21 dBm Total PWr:  18.36 dBm
Ref 20.80dBm Spectrum (Ref: Total Pur) . Ref 28.88dBm Spectrum (Ref: Total Pur) .
10.00 1 10.60
dB/ | ! ! ! ! 1 ! ! ! ! ! | der !
2.467 GHz ) ) [ [ i ) ) 2.538 GHz 2533 GHz ) i [ [ i i ) 2,603 GHz
Total Pwr Ref:  18.21 dBw / 5.00808 MHz . u § Total Pur Ref:  18.36 dBe / 5.00008 MHz L u
StartcHz) Stop(Hz)  Maas BLiCHz) den "Freathz) dBa " Freqeiz) SeartcHz) Stop(Hz)  Maas BW(HZ) den "Freathz) a8 " Freatiz)
2.5808 M 3.5008 M 168.98 k -23.37 2.5008 6 -28.24 25058 6 2.5008 M 3.5008 M 168.98 k 25.57 25650 6 -28.22 25708 6
2.5808 M 650080 M 1.0888 M -18.80 2.4998 6 =-21.85 2.5868 G 3.5008 M 7.508088 M 1.8808 M -18.43 2.5640 6 -20.33 25718 6
E.5808 M 8.5088 M 1.0888 M -38.40 2.4968 6 =37.85 2.5098 6 7.5008 M 8.5008 M 1.8888 M =39.57 2.56008 6 =39.13 25758 6
£.5808 M 35008 M 1.8888 M -d1.26 2.4940 6 -48.87 25118 6 a.5088 M 35008 M 1.8888 M -48.54 2.5598 6 -408.32 257626

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Report No.

Test place

Shielded Room

Date

Temperature / Humidity
Engineer

Mode

Band Edge (Conducted)

13274888H

Ise EMC Lab.

No.6

January 19, 2020

22 deg. C/46 % RH
Tomohisa Nakagawa

LTE

LTE Band 7 10MHz QPSK Low Channel RB1-0

LTE Band 7 10MHz QPSK High Channel RB1-49

= Agilent R T 4 Agilent R T
Total Pur:  20.52 dBm Total Pur:  20.45 dBm
Ref 28.88dBm Spectrum (Ref: Total Pur) . Ref 20.88dEm Spectrum (Ref: Total Pur) .
16.00 ] 10,68 |
dB/ dB/
i |
£l ]
] | )
L | b
| I | T Ly
— — LY ey - o T
2.47 GHz 2.54 GHz 2.53 GHz 2.6 GHz
Total Pur Ref:  20.52 dBa / 10.8988 MHz Total Pur Ref:  20.45 dBa / 10.09988 MHz
Lov?r Unn?r Lov?r Uoo;l’
Start(Hz) Stop(Hz)  Meas BW(Hz) dBm ragiHz) dBm req{Hz) Seart(Hz) Stop(Hz)  Meas BW(Hz) dBm ragCHz) dBs reqiHz)
5.6068 M £.0800 M 260,09 k -13.83 2.5000 6 -47.12 2.5168 6 5.8008 M £.8868 1M 260,09 k -46.86 2.5599 6 -15.96 25768 6
6.6969 M 9.9808 M 1.696@ M -11.85 2.4990 6 -41.62 2.5137 6 6.0008 M 10.008 M 16968 M -d1.11 2.5562 6 -15.13 25718 6
9,698 M 14,508 M 1.698 M -40.47 2.4958 6 -25.18 2.5181 6 10,808 M 15.008 1M 1.6988 M -22.85 25517 6 -41.31 25779 6
14,588 M 35.008 M 1.6868 M -42.87 2.4829 6 -42.14 25195 6 15808 M 35.008 M 16868 M -43.53 2.5498 6 -37.95 25872 6

LTE Band 7 10MHz QPSK Low Channel RB50-0

LTE Band 7 10MHz QPSK High Channel RB50-0

¥ Agilent R T ¥ Agilent R T
Total Pur: 19.81 dBm Total Pur:  19.44 dBm
Ref 28.08dBm Spectrum (Ref: Total Pur) . Ref 20.80dBm Spectrum (Ref: Total Pur)
19.00 18.88
dB/ dB/
I | i — e -
247 GHz 2.54 GHz 253 GHz 2.6 Gz
Total Pur Ref:  19.91 dBa / 10.8980 MHz Total Pur Ref:  19.44 dBa / 10.0998 MHz
Lovgr opgr i3 a8
Start(Hz) StopiHz)  Maas BWCHZ) dBm raqCHz) dBw reqHz) Srart(Hz) Stop(Hz)  Meas BUCHZ) dBm raq(Hz) diu reqCHz)
5.6868 [ £.0008 M 260,08 k -28.22 2.5000 6 -29.18 2.5168 6 5.0008 M £.80808 1 260,09 k -27.48 2.5600 6 -30.08 25708 6
6.6068 M 9.0800 M 1.6868 M -26.18 2.4990 6 -26.71 2.5118 6 6.8008 M 10,068 M 16868 M -25.22 2.5590 6 -26.08 257168 6
9,699 M 14,568 M 1.6908 M -31.89 2.4959 6 -38.01 2.5148 6 10.998 M 15,6008 M 1.6909 M -30.89 2.5560 6 -29.79 2.5758 6
14,588 M 35.008 M 1.6888 M -42.22 2.4905 6 -48.81 2.5197 6 15.808 M 35.008 1M 1.6888 M -41.78 2.549€ & -40.18 25800 6

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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FCC ID ;. 2A0JA-PTS

Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.

Shielded Room No.6

Date January 19, 2020

Temperature / Humidity 22 deg. C/46 % RH

Engineer Tomohisa Nakagawa

Mode LTE

LTE Band 7 10MHz 16QAM Low Channel RB1-0 LTE Band 7 10MHz 16QAM High Channel RB1-49
% Agilent R T % Agilent R T
Total Pur:  19.56 dBm Total Pur:  19.53 dBm
Ref 20.06dBm Spectrum (Ref: Total Pur) . Ref 20.06dBm Spectrum (Ref: Total Pur) .
10.08 A 10.68 X |
dB/ dB/
T it
T i |r' T
I | |
1 f ]
~ - - - L '.! ¥ 1 - c !',.' '|I ~ *
2.47 GHz 2.54 GHz 2.53 GHz 2.6 GHz

Total Pur Ref:  19.56 dm / 108090 MHz § . Total Pur Ref:  19.53 da / 108090 MHz § .

Start(Hz) StopHz)  Meas BH(HZ) i dBa " Ereqtiz) StartcHz) Stop(Hz)  Meas BH(HZ) don - “Freathz don " Fraqein
5.6668 M 5.0006 M 20000 K -16.39 25008 6 -a7.15 2.5160 6 5.6008 M £.0006 1 20000 K -46.51 25600 6 -16.67 25768 6
£.8888 M 9.9900 1 16668 M -12.98 24998 6 -85 25138 6 £.8998 M 10908 1 10099 M -41.23 25530 6 -15:58 25718 6
9.688 1 14,508 M Lagga M -411d 2.4957 6 72 25182 6 16,688 M 15008 M ieeea M -23.58 25518 6 “ais2 25784 6
14.588 M 35.008 M 1eeea M 4347 2.4834 6 “a2e 25195 6 15,608 M 35.008 M 16608 M -43.68 25499 6 “36.08 25672 6

LTE Band 7 10MHz 16QAM Low Channel RB50-0

¥ Agilent R T
Total Pur: 18.77 dBm
Ref 28.08dBm Spectrum (Ref: Total Pur) .
1000
dB/
- N
247 GHz 254 GHz
Total Pwr Ref: 18,77 dBe / 10.8009 MHz L
war
Start(Hz) Stop(Hz)  Meas BW(Hz) dBm “ ?rcq(Hx) dBw ?req(ltz)
S.eea8 M 6.0008 M 200.00 k -28.79 2.,5000 6 -38.94 5100 &
6.8808 M 90008 M 1.8608 M -27.46 22,4990 6 -28.31 25118 6
9.8808 M 145008 M 1.8808 M -33.10 2,4950 6 =31.41 25141 6
14.500 M as.eee M 1.0088 M -42.19 2.49085 6 -48.91 2.5195 6

LTE Band 7 10MHz 16QAM High Channel RB50-0
W Agilent R T

Total Pur: 18.37 dBm
Ref 20.88dBm Spectrum (Ref: Total Pur)
18.88
dB/
2.53 GHz 2.6 GHz
Totad Pwr Ref: 18,37 dBe / 10.0009 MHz
Lovgr oy
SrartiHz) Stop(Hz)  Meas BW(Hz) dEm ragCHz) dis reqCHz)
5.0008 M 0008 M 200.00 k -20.02 25600 & -31.45 5788 6
6.8008 M 10,868 M 1.8808 M -25.51 2.5500 6 -27.98 28M8 6
18.000 M 15.808 M 1.8808 M -32.56 2.5550 6 -31.23 25751 6
15.000 M 35000 M 1.8888 M -d1.44 2.5498 6 -41.34 2.5800 6

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Report No.
Test place
Shielded Room
Date

Temperature / Humidity

Engineer

Mode

Band Edge (Conducted)

13274888H

Ise EMC Lab.

No.6

January 19, 2020

22 deg. C/46 % RH
Tomohisa Nakagawa

LTE

LTE Band 7 15MHz QPSK Low Channel RB1-0

LTE Band 7 15MHz QPSK High Channel RB1-74

= Agilent R T 4 Agilent R T
Total Pur:  20.09 dBm Total Pur:  20.32 dBm
Ref 28.88dBm Spectrum (Ref: Total Pur) . Ref 20.88dEm Spectrum (Ref: Total Pur) .
16.00 J 10,68 i
dB/ dB/
| i
5 Ex ‘. - 11
I il I A
i ' | ] T
- 1= S _‘- - T — L |l | . ~
2.473 GHz 2.542 GHz 2.527 GHz 2.598 GHz
Total Pur Ref:  20.09 dBa / 15.8988 MHz Total Pur Ref:  20.32 dBa / 15.0998 MHz
Lov?r Unn?r Lov?r Uoo;l’
Start(Hz) Stop(Hz)  Meas BW(Hz) dBm ragiHz) dBm req{Hz) Srart(Hz) Stop(Hz)  Meas BW(Hz) dBm raglHz) dBs reqiHz)
7.5688 M 2.5800 M 300,09 k -16.37 2.5000 6 -46.58 2.5152 6 7.56808 M £.5860 M 309,09 k -46.16 2.5548 6 -18.65 25768 6
£.5909 M 11,568 M 1.696@ M -22.88 2.4990 6 -41.89 2.5162 6 8.5008 M 12,508 M 16968 M -41.47 2.5540 6 -23.69 25718 6
11.568 M 17.068 M 1.698 M -38.89 2.4958 6 -40.42 2.5238 6 12.508 M 22.508 M 1.6988 M -22.00 25424 6 -40.75 25759 6
17.868 M 35.008 M 1.6868 M -43.00 2.4874 6 -26.19 25275 6 22.508 M 35.008 M 16868 M -43.91 2.5351 6 -41.23 25056 6

LTE Band 7 15MHz QPSK Low Channel RB75-0

LTE Band 7 15MHz QPSK High Channel RB75-0

¥ Agilent R T ¥ Agilent R T
Total Pur: 19.78 dBm Total Pur: 19.45 dBm
Ref 28.08dBm Spectrum (Ref: Total Pur) . Ref 20.80dBm Spectrum (Ref: Total Pur)
19.00 18.88
dB/ dB/ |
- - 1 - - T — 18
I |
| . ) b
7 T e
2.473 GHz 2.542 GHz 2.527 GHz 2.598 GHz
Total Pur Ref:  19.78 dBa / 15.8980 MHz Total Pur Ref:  19.45 dBa / 15.0988 MHz
Lowr § Lowge ogr
Start(Hz) StopiHzy  Maas BWCHZ) dBm Freaty dBw reqHz) Srart(Hz) Stop(Hz)  Meas BWCHZ) dBm Fraata din reqCHz)
7.5868 M £.5808 M 300,98 k -30.14 2.5000 6 -30.37 5158 & 7.5808 M £.5808 1M 300,09 k -29.33 2.5550 6 -30.07 25708 6
8.5868 M 11,508 M 1.6868 M -28.54 2.4990 6 -27.72 2.5167 & 8.5808 M 12,508 M 16868 M 2765 2.5533 6 -27.42 25724 6
11,509 M 17.068 M 1.6908 M -30.86 2.4959 6 -29.31 25214 6 12.508 M 22.508 M 1.6909 M -30.38 2.5485 6 -28.63 25763 6
17.868 M 35.008 M 1.6888 M -36.47 2.4905 6 -33.46 2.5245 6 22.508 M 35.008 M 1.6888 M -41.89 2.5388 6 -40.07 25858 6

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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Band Edge (Conducted)

Report No. 13274888H

Test place Ise EMC Lab.
Shielded Room No.6

Date January 19, 2020
Temperature / Humidity 22 deg. C/46 % RH
Engineer Tomohisa Nakagawa
Mode LTE

LTE Band 7 15MHz 16QAM Low Channel RB1-0

LTE Band 7 15MHz 16QAM High Channel RB1-74

= Agilent R T 0 Agilent R T
Total Pur:  19.02 dBm Total Pur: 19.75 dBm
Ref 20.06dBm Spectrum (Ref: Total Pur) . Ref 20.88dBm Spectrum (Ref: Total Pur) .
10.00 Ii 10,08 |
dB/ dB/
1 L — iy
t ] i i
+ JI. . l i 1 T T T T
} 1 1
- 4 | " = T — - 0 ] -.l -
2.473 GHz 2,542 GHz 2527 GHz 2.598 GHz
Toval Pwr Ref: 19,02 dBe / 15.0008 MHz Totad Pwr Ref:  19.75 dBa / 15.0008 MHz
Lov?r Unn?r ¥ Uoo;r
Srart(Hz) StoptHzd  Meas BW(Hz) dBm ragiHz) dBu req(Hz) SrartiHz) Stop(Hz)  Meas BW(Hz) dBm rag{Hz} dBs reqiHz)
7.5080 M 8.5008 M 38008 k -18.24 25000 6 -46.78 25151 6 7.5008 M 85000 M 380.08 k -46.25 2,5550 6 -18.47 25780 6
B.5808 M 11508 M 1.8808 M -23.55 2,4990 6 -42.87 2.5162 6 8.5000 M 12,508 M 1.8808 M -41.36 2.5540 6 -26.27 25718 6
11.500 M 17.808 M 1.0088 M -41.77 2.4942 6 -48.85 2.5238 6 12.500 M 22,508 M 1.8080 M -22.99 2.5426 6 -41.15 25759 6
17.808 M s.eee M 1.8808 M -43.19 24875 6 2731 25276 6 22500 M 35.800 M 1.8808 M -43.85 25386 6 -41.86 25058 6

LTE Band 7 15MHz 16QAM Low Channel RB75-0

LTE Band 7 5SMHz 16QAM High Channel RB75-0

W Agilent R T W Agilent R T
Total Pur: 18.64 dBm Total Pur:  18.44 dBm
Ref 28.08dBm Spectrum (Ref: Total Pur) . Ref 20.80dBm Spectrum (Ref: Total Pur)
1008 10,08
dB/ dB/ |
- s | s o] |
I
| | - ii —
1 il . - | —
2473 GHz 2.542 GHz 2527 GHz 259 GHz
Total Pyr Ref:  18.64 dBn / 15.0000 MHz § Total Pur Ref:  18.44 dBw / 15.0000 MHz
war
StartcHz) Stop(Hzy  Maas BUCHZ) den "Freathz) dB Breqa Start(Hz) StoptHz)  Maas BUCHZ) dBn Fraata dis " Freqchz
7.5888 M 2.5600 M 30080 k -31.85 2.5000 6 -31.94 5158 6 7.5088 M 2.5000 H 30000 k -31.89 5550 6 -32.42 5700 6
8.5888 M 11.508 M 1.6888 M -30.75 2.4990 6 -29.57 25168 & 8.50080 M 12.508 1 1.6888 M -20.26 25540 6 -28.7% 25718 6
11.568 M 17.608 1 1.6898 M -33.38 2.4959 6 -31.18 25191 6 12.500 M 22.508 M 1.6868 M -32.43 25402 6 -30.37 25761 6
17088 M 35,808 M 1.6988 M -30.12 2.4905 6 -35.81 25245 6 22588 M 35,008 M 1.8988 M -4188 25397 6 a1 25856 6

UL Japan, Inc.

Ise EMC Lab.
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Report No.
Test place
Shielded Room
Date

Temperature / Humidity

Engineer

Mode

Band Edge (Conducted)

13274888H

Ise EMC Lab.

No.6

January 19, 2020

22 deg. C/46 % RH
Tomohisa Nakagawa

LTE

LTE Band 7 20MHz QPSK Low Channel RB1-0

LTE Band 7 20MHz QPSK High Channel RB1-99

% Agilent R T
Total Pur:  19.94 dBm
Ref 20,88dBm Spectrum (Ref: Total Pur) .
10.00
dB/
ll !
i | N
2.475 GHz 2.545 GHz
Total Pur Ref:  19.94 dBe / 20.0008 MHz
Lov?r Unnfr
Start(Hz) Stop(Hz)  Meas BW(Hz) dBm ragiHz) dBm req(Hz)
16.608 M 11888 M 390.08 k -19.56 25000 6 -46.19 2.5200 &
11.808 M 149008 M 1.8808 M -30.48 2.4998 6 -42.58 2.5218 6
14.800 M 19.508 M 1.0088 M -42.12 2.4921 6 -42.38 2.5277 6
19.508 M s.eee M 1.8808 M -43.40 24835 6 =22.75 2.5366 &

4 Agilent R T
Total Pur:  20.16 dBm
Ref 20.88dEm Spectrum (Ref: Total Pur) .
10,68
dB/
i1
2.525 GHz 2.595 GHz
Total Pur Ref:  20.16 dBa / 20.09988 MHz
Lov?r UDD?"
Srart(Hz) Stop(Hz) Maas BUCHZ) dEm ragCHz) diw reqiHz)
16,808 M 11.868 1 399,09 k -45.74 2.5500 6 -21.23 257681 6
11.908 M 15.008 M 16968 M -42.13 2.5490 6 -30.30 25718 6
15.808 M 30,008 M 1.6988 M -22.51 2.5333 6 -40.92 25777 6
30,808 M 35.008 M 16868 M -43.96 2.5264 6 -43.52 25014 6

LTE Band 7 20MHz QPSK Low Channel RB100-0

¥ Agilent R T
Total Pur: 18.15 dBm
Ref 28.08dBm Spectrum (Ref: Total Pur) .
1000
dB/
| PN YU P
j =
2475 Gz 2.545 GHz
Total Pwr Ref:  18.15 dBe / 20.8009 MHz L
var
Start(Hz) Stop(Hz)  Meas BW(Hz) dEm “ ?rcq(Hx) dBw ?req(ltz)
10.808 M 11.eee M 39008 k -35.14 2.,5000 6 -33.88 5200 6
11,608 M 14.888 M 1.8808 M -33.091 22,4980 6 -31.49 25218 6
14.800 M 19.508 M 1.8808 M -35.92 2,4960 6 -32.65 25241 6
19.500 M as.eee M 1.0088 M -30.38 2.4902 6 =347 2.5297 6

LTE Band 7 20MHz QPSK High Channel RB100-0

i Agilent R T
Total Pur: 18.34 dBm
Ref 20.88dBm Spectrum (Ref: Total Pur)
18.88
dB/
| et i 2R
2.525 GHz 2.595 GHz
Totad Pwr Ref:  18.34 dBe / 20.0000 MHz
Lovgr oy
SrartiHz) Stop(Hz)  Meas BW(Hz) dEm ragCHz) dbs reqCHz)
108.008 M 11808 M 399.08 k -33.22 2,5400 6 -33.147 25701 6
11008 M 15,808 M 1.8808 M -31.58 2.5490 6 -30.26 28M1 6
15.000 M 30.0008 M 1.8808 M -33.75 2.5449 6 -31.88 25755 6
30.000 M 35000 M 1.8888 M -42.68 25277 6 -42.19 2.5000 6
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